

Appropriate Use of DOACs in the Pediatric Population

excellence.acforum.org

BOTTOM LINE

DOAC use in pediatrics is a rapidly evolving area of practice with lack of consensus guidelines at this time due to the newness of clinical data. Current recommendations are based on a critical evaluation of available evidence.

DOACs are an increasingly utilized option for treating and preventing thrombosis in children.

Rivaroxaban and dabigatran are approved for treatment and prevention of VTE in children. Clinical trials using apixaban and edoxaban are underway.

The FDA approved the use of rivaroxaban post-Fontan, but the details of the dose and study population are important to consider (see details below).

While rates of recurrent thrombosis and bleeding in the published DOAC clinical trials were low, the patients enrolled may not reflect the complexity of pediatric patients in clinical practice.

There remains limited data on DOACs in neonates & infants.

Decisions regarding antithrombotic therapy in children are best guided by providers with expertise in pediatric thrombosis.

Considerations for using DOACs in children

Don't use a DOAC in patients who are: critically ill, have prosthetic heart valves, antiphospholipid antibody syndrome, renal failure, and/or significant hepatic dysfunction.

Patient should be tolerating good enteral intake via oral, NG or G-tube.

Need ≥ 5 days of parenteral anticoagulation prior to DOAC for VTE treatment (pediatric regimen).

Check for clinically significant drug interactions.




Have a plan for reversal in case of bleeding or urgent surgery (recognizing the lack of pediatric data for reversal).

Evaluate availability of appropriate drug formulation.

Check for barriers to drug acquisition - insurance coverage.

RIVAROXABAN

DABIGATRAN

	RIVAROXABAN	DABIGATRAN
Pediatric FDA approved Indications	<p>Treatment of VTE (birth-18 yrs)¹ Prophylaxis against recurrent VTE (full dose)¹ Thromboprophylaxis after Fontan Procedure²</p>	<p>Treatment of VTE (3m-18 yrs)⁶ Prophylaxis against recurrent VTE (full dose)⁷</p>
Pediatric Dose	<p>Treatment or full-dose prevention of VTE^{1,2,3}</p> <ul style="list-style-type: none"> • ≥5 days parenteral treatment • With food/enteral nutrition (gastric) • For patients less than 6 months of age: <ul style="list-style-type: none"> ◦ Must be > 37 weeks gestational age ◦ Weight ≥ to 2.6 kg ◦ Must have ≥ to 10 days of feeding • Dosing frequency: <ul style="list-style-type: none"> ◦ < 12 kg = every 8 hours ◦ 12 – 29.9 kg = every 12 hours ◦ ≥ 30 kg = every day <p>Thromboprophylaxis after Fontan procedure^{2,4,5,10} Dosing is weight-based with many stratifications (evaluate weight for potential dose change):</p> <ul style="list-style-type: none"> • Dosing for ≥ 2 years and adolescents • Dosing frequency: <ul style="list-style-type: none"> ◦ 7 kg – 29.9 kg = every 12 hours ◦ ≥ 30 kg = every day <p>(Notes: 1. Clinical trial compared low dose rivaroxaban vs. aspirin in patients age 2-8 years old (without thrombosis) 2. Dosing based on PK/PPD modeling for reduced cardiac output and a lower body weight for a given age compared to healthy children – equivalent in Fontan patients 2-8 years to target adult 10 mg per day. 3. Prevention dose for Fontan is lower than expected for a non-Fontan patient and cannot be used in any other population)</p>	<p>Treatment or full-dose prevention of VTE^{6,7,8,9}</p> <ul style="list-style-type: none"> • ≥5 days parenteral treatment <p>Dosing is BOTH age and weight-based and specific to the dosage form</p> <p>WARNING: dosage forms (pellet vs. capsule) are not interchangeable on a mg:mg basis due to pharmacokinetic differences (eg, bioavailability):</p> <ul style="list-style-type: none"> • Monitor weight for potential dose change • every 12 hours for all ages • Pellets are labeled for age 3 months (and 3 kg) to < 12 years old <ul style="list-style-type: none"> ◦ Patient must be able to swallow soft foods for administration • Capsules for age ≥ 8 years (and ≥ 11 kg) to < 18 years <p>Doses are higher in pediatric patients with doses of 185-260 mg every 12 hours required for adolescents due to better renal function.</p> <ul style="list-style-type: none"> • Adult dosing (150 mg BID) is based on trials with mean age of 55-71 years
Pediatric-Specific Dosage Forms	<p>Suspension 1mg/mL (sweet flavor, gentle mixing to avoid foaming) AGITATE BOTTLE SLOWLY for 10 seconds before each use. To avoid foaming DO NOT SHAKE. Foaming may lead to giving the wrong dose.</p>  <ul style="list-style-type: none"> • Recommend families look at product to ensure suspended prior to leaving the pharmacy • Ok for G-tube and NG-tube administration • May require Prior Authorization – insurance specific • Patient support program may help offset cost • Most pharmacies will need to special-order the product – not generally stocked 	<p>Oral Pellets in a packet 20 mg, 30 mg, 40 mg, 50 mg, 110 mg, 150 mg (not currently commercially available)</p> <p>Store in original package to protect from moisture.</p> <ul style="list-style-type: none"> • Do not mix with milk or milk containing products • Ok to mix with soft foods or apple juice • Administer with food if GI upset occurs <p>Discard 6 months after opening the aluminum bag containing the packets.)</p>
Dosage Forms	<p>Tablets: 2.5 mg (not evaluated in pediatric patients) 10 mg, 15 mg, 20 mg</p>  <p>https://www.ismp.org/sites/default/files/attachments/2018-11/Xareltofinal.pdf</p> <p>Note: not scored/not easily quarterable (friable) Ok for G-tube and NG-tube administration (tablets may be crushed and mixed in water; administer the suspension within 4 hours of preparation and follow administration with enteral feeding)</p>	<p>Capsules age >8 years: 75 mg, 110 mg, 150 mg</p>  <p>(Dispense and store in original manufacturer's bottle to protect from moisture; discard 4 months after opening original container.)</p> <ul style="list-style-type: none"> • Contents of capsules cannot be crushed or chewed (tartaric acid is released causing increased serum concentrations and GI adverse events) • Do not open capsules – increases bioavailability by 75%

	Rivaroxaban	Dabigatran																		
Pediatric Pharmacokinetic Considerations	<p>Renal excretion (~ 36%)¹⁶ Avoid use (no clinical data available):</p> <ul style="list-style-type: none"> • Infants ≥ 2.6 kg if serum creatinine is above the 97.5th percentile (no clinical data available) • eGFR < 50 mL/minute/1.73 m² <p>Substrate of P-glycoprotein/CYP3A4/5 (major substrate) – interaction potential</p> <p>Half-life: Shorter in pediatrics compared to adults³</p> <ul style="list-style-type: none"> • For management of a bleeding event, consider elimination half-lives based on age (with normal renal & liver function) supports short time to hemostasis 	<p>Renal excretion (~ 80%)¹⁶ Avoid use (no clinical data available):</p> <ul style="list-style-type: none"> • eGFR <50 mL/minute/1.73 m² <p>Substrate of P-glycoprotein/ABCB1 (major substrate) – interaction potential (e.g. cyclosporine, rifampin)</p> <p>Half-life:</p> <p>Pediatrics: Capsules: 12 to 14 hours Oral pellets: 9 to 11 hours</p> <p>Adults: Capsules: 12 to 17 hours Elderly patients: 14 to 17 hours Mild to moderate renal impairment: 15 to 18 hours Severe renal impairment: 28 hours</p>																		
	<table border="1"> <thead> <tr> <th>AGE</th> <th>HALF-LIFE</th> <th>APPROX. TIME TO 5 HALF-LIVES</th> </tr> </thead> <tbody> <tr> <td>Adult</td> <td>5-9 hours Elderly (11-13 hours)</td> <td>35 hours</td> </tr> <tr> <td>12-17 years</td> <td>4.2 hours</td> <td>21 hours</td> </tr> <tr> <td>2-11 years</td> <td>3 hours</td> <td>15 hours</td> </tr> <tr> <td>6 months to < 2 years</td> <td>1.9 hours</td> <td>9.5 hours</td> </tr> <tr> <td>< 6 months</td> <td>1.6 hours</td> <td>8 hours</td> </tr> </tbody> </table>	AGE	HALF-LIFE	APPROX. TIME TO 5 HALF-LIVES	Adult	5-9 hours Elderly (11-13 hours)	35 hours	12-17 years	4.2 hours	21 hours	2-11 years	3 hours	15 hours	6 months to < 2 years	1.9 hours	9.5 hours	< 6 months	1.6 hours	8 hours	
AGE	HALF-LIFE	APPROX. TIME TO 5 HALF-LIVES																		
Adult	5-9 hours Elderly (11-13 hours)	35 hours																		
12-17 years	4.2 hours	21 hours																		
2-11 years	3 hours	15 hours																		
6 months to < 2 years	1.9 hours	9.5 hours																		
< 6 months	1.6 hours	8 hours																		
Safety Concerns	<ul style="list-style-type: none"> • TID dosing intervals may be challenging with potential for missed doses • In adults, potential for more GI bleed risk than warfarin, but less intracranial hemorrhage¹² • More heavy menstrual bleeding than warfarin or dabigatran¹¹ 	<ul style="list-style-type: none"> • Capsules and pellets are not 1:1 for dose. • Many dosage forms are available– potential for error • GI upset/dyspepsia common in pediatrics and adults⁶ • Potential for more GI bleed risk than warfarin, but less intracranial hemorrhage¹² • Less heavy menstrual bleeding than rivaroxaban and warfarin¹¹ 																		
Lab Considerations^{15,17}	<ul style="list-style-type: none"> • Pre-therapy baseline labs should include PT/PTT, CBC, Cr and liver function tests • DOACs interfere with most clot-based assays and can cause a false positive lupus anticoagulant and false increase in clot-based protein C, S and AT assays 																			
	<ul style="list-style-type: none"> • Will prolong anti-Xa • May increase PT/INR, PTT 	<ul style="list-style-type: none"> • Increases thrombin time, PTT • May increase PT/INR (assay dependent) 																		
Duration of therapy	<p>Provoked VTE:</p> <ul style="list-style-type: none"> • ASH 2018 guidelines suggest using anticoagulation for ≤ 3 months¹⁴ • KIDS DOT (Duration of Therapy for Thrombosis)-RCT for 1st, provoked¹⁴, acute VTE in patients <21 years¹³ <ul style="list-style-type: none"> ◦ Treat for 6 wks then reimage (Doppler) <ul style="list-style-type: none"> – if VTE is resolved or non-occlusive, OK to stop – if VTE is still occlusive, or if antiphospholipid testing is persistently positive, continue anticoagulation for full 3 months <p>Unprovoked VTE: Suggests using anticoagulation for 6 to 12 months¹⁴</p>																			
Anticipated Randomized Control Trial data	<p>Apixaban:</p> <ol style="list-style-type: none"> 1) ALL/lymphoblastic lymphoma and CVC - NCT02369653 completed 3/2022 2) Prevention of thromboses with cardiac defects/diseases - NCT02981472 completed 5/2022 3) Treatment of VTE - NCT02464969 ongoing <p>Edoxaban:</p> <ol style="list-style-type: none"> 1) Treatment of VTE and secondary prevention - NCT02798471 completed 6/2022 2) Prevention of thromboses with cardiac defects/diseases - NCT03395639 completed 7/2022¹⁸ 																			

BLEEDING / REVERSAL / PROCEDURES¹⁹

- Rates of major bleeding in the pediatric DOAC trials have been low (0-2%), but it is important to have a plan to address major bleeding in children on DOACs
 - In patients with non-life threatening bleeding, supportive care (holding anticoagulants and transfusion) is often sufficient
 - Non-specific reversal agents such as 4-Factor PCCs are available
 - Targeted reversal agents for DOACs are available for use in adults but have not been studied in children
 - An example of a [guideline from Seattle Children's Hospital for management of children on DOACs with major bleeding](#)
 - Peri-procedural management of DOACs has not yet been studied in children, but it is reasonable to extrapolate adult findings from the Perioperative Anticoagulation Use for Surgery Evaluation (PAUSE) study, until pediatric data is available.²⁰ The protocol included:
 - Holding the DOAC for 1 day for "low-risk" procedures, and for 2 days for "high-risk" procedures for adults and adolescents
 - May also consider extrapolating the hold from pediatric-specific half-life information
 - For children, consider 2-3 half lives for "low-risk" and 3-5 half lives for "high-risk" procedures
- Reversal agents for DOACs have not been studied in children and are off-label.

References: 1. Male C, et al; EINSTEIN-Jr Phase 3 Investigators. Rivaroxaban compared with standard anticoagulants for the treatment of acute venous thromboembolism in children: a randomised, controlled, phase 3 trial. *Lancet Haematol.* 2020 Jan;7(1):e18-e27. doi: 10.1016/S2352-3026(19)30219-4. Epub 2019 Nov 5. PMID: 31699660. 2. XARELTO (rivaroxaban) Label (fda.gov) (accessed 8.17.22) 3. Young G, et al; EINSTEIN-Jr Phase 3 Investigators. Rivaroxaban for treatment of pediatric venous thromboembolism. *An Einstein-Jr phase 3 dose-exposure-response evaluation.* *J Thromb Haemost.* 2020 Jul;18(7):1672-1685. doi: 10.1111/jth.14813. Epub 2020 Jun 4. PMID: 32246743. 4. McCrindle BW, et al; UNIVERSE Study Investigators *. Thromboprophylaxis for Children Post-Fontan Procedure: Insights From the UNIVERSE Study. *J Am Heart Assoc.* 2021 Nov 16;10(22):e021765. doi: 10.1161/JAHA.120.021765. Epub 2021 Sep 24. Erratum in: *J Am Heart Assoc.* 2021 Dec 21;10(24):e020766. PMID: 34558312; PMCID: PMC8751951. 5. Zhu P, et al; Dosing Regimen Prediction and Confirmation With Rivaroxaban for Thromboprophylaxis in Children After the Fontan Procedure: Insights From the Phase III UNIVERSE Study. *J Clin Pharmacol.* 2022 Feb;62(2):220-231. doi: 10.1002/jcph.1966. Epub 2022 Jan 9. PMID: 34524700; PMCID: PMC9303933. 6. Halton J, Brandao LR, Luciano M, et al. Dabigatran etexilate for the treatment of acute venous thromboembolism in children (DIVERSITY): a randomized, controlled, open-label, phase 2b/3, non-inferiority trial. *Lancet Haematol.* 2021;8:e22-33 7. Brandão LR, Albisetti M, Halton J, et al. Safety of dabigatran etexilate for the secondary prevention of venous thromboembolism in children. *Blood.* 2022;135(7):491-504. Doi: 10.1182/blood.2019000998. PMID: 31805182; PMCID: PMC7019192. 8. PRADAXA [dabigatran] (fda.gov) pellets (accessed 8.17.22) 9. <https://docs.boehringer-ingenelheim.com/Prescribing%20Information/Pls/Pradaxa/Pradaxa.pdf> 10. Van Den Helm S, et al; Increased Risk for Thromboembolism After Fontan Surgery: Considerations for Thromboprophylaxis. *Front Pediatr.* 2022 Mar 28;10:803408. doi: 10.3389/fped.2022.803408. PMID: 35419321; PMCID: PMC8996130. 11. Samuelson Bannow BT, et al; Heavy menstrual bleeding in women on oral anticoagulants. *Thromb Res.* 2021 Jan;197:114-119. doi: 10.1016/j.thromres.2020.11.014. Epub 2020 Nov 13. PMID: 33212377; PMCID: PMC7775335. 12. Holster IL, Valkhoff VE, Kuipers EJ, TJWA ET. New oral anticoagulants increase risk of gastrointestinal bleeding: a systematic review and meta-analysis. *Gastroenterology.* 2013;145:105-12 13. Goldenberg NA, Kittelson JM, Abshire TC, et al. Effect of Anticoagulant Therapy for 6 Weeks vs 3 Months on Re-currence and Bleeding Events in Patients Younger Than 21 Years of Age With Provoked Venous Thromboembolism: The Kids-DOTT Randomized Clinical Trial. *JAMA.* 2022;327(2):129-137. doi:10.1001/jama.2021.23182 14. Monagle P, et al; (2018). American Society of Hematology 2018 Guidelines for management of venous thromboembolism: treatment of pediatric venous thromboembolism. *Blood advances.* 2(22), 3292-3316. 15. Gosselin, R. C., Adcock, D. M., Bates, S. M., Douxfils, J., Favaloro, E. J., Gouin-Thibault, I., Guillermo, C., Kawai, Y., Lindhoff-Last, E., & Kitchen, S. (2018). International Council for Standardization in Haematology (ICSH) Recommendations for Laboratory Measurement of Direct Oral Anticoagulants. Thrombosis and haemostasis, 118(3), 437-450. 16. Mueck W, et al; Clinical pharmacokinetic and pharmacodynamic profile of rivaroxaban. *Clin Pharmacokinet.* 2014;53(1):1-16. doi:10.1007/s40262-013-0100-7 17. Favaloro EJ & Lipps G. (2017). Interference of direct oral anticoagulants in haemostasis assays: high potential for diagnostic false positives and false negatives. *Blood transfusion = Trasfusione del sangue,* 15(6), 491-494. 18. Bhatt MD, Portman MA, Berger F, et al. ENNOBLE-ATE trial: an open-label, randomised, multi-centre, observational study of edoxaban for children with cardiac diseases at risk of thromboembolism. *Cardiol Young.* 2021;31(8):1213-1219. doi:10.1017/S104795121002523 19. Whitworth H, Raffini L. Practical Considerations for Use of Direct Oral Anticoagulants in Children. *Front Pediatr.* 2022 Apr 1;10:860369. doi: 10.3389/fped.2022.860369. PMID: 35433559; PMCID: PMC9010784. 20. Douketsis JD, Spyropoulos AC, Duncan J, et al. Perioperative Management of Patients With Atrial Fibrillation Receiving a Direct Oral Anticoagulant. *JAMA Intern Med.* 2019;179(11):1469-1478. doi:10.1001/jamainternmed.2019.2431

Rapid Resources are not informed practice guidelines; they are Anticoagulation Forum, Inc.'s best recommendations based on current knowledge, and no warranty or guaranty is expressed or implied. The content provided is for informational purposes for medical professionals only and is not intended to be used or relied upon by them as specific medical advice, diagnosis, or treatment, the determination of which remains the responsibility of the medical professionals for their patients.

Authors: Jennifer Pak, PharmD, CACP; Leslie Raffini, MD, MSCE; Marilyn Blumenstein, MSN, PPCNP-BC, HN-BC

This content was developed independently by the Anticoagulation Forum. Support for this project provided by Janssen Pharmaceuticals, Inc.

Last updated 12/2022

©2022 Anticoagulation Forum, Inc. All Rights Reserved